




People's Republic of 
Chin Republic of Indonesia Republic of the 

Philippines
Socialist Republic of 

Viet Nam 
Kingdom of 
Cambodia India Islamic Republic of 

Pakistan
People's Republic of 

Bangladesh
Democratic Socialist 
Republic of Sri Lank

Kingdom of 
Thailand

2008 2009
[ ]

1,345,750 228,000 88,706 85,790 13,400 1,169,228 161,660 144,500 20,450 63,380

2008 2009
[10 ]

4,900.00 561.30 161.00 91.50 10.80 1,217.5 163.90 78.99 42.18 263.90

1 GDP
2008 2009

[ ]
3,404.00 2,590.00 1,746.00 1,064.00 774.70 822.70 1,046.00 624.00 2,063.00 3,923.00

( ) 89% 80% 91% 94% 61% 88% 90% 80% 90% 98% 

98% 89% 93% 99% 81% 96% 95% 85% 98% 99% 

82% 71% 87% 92% 56% 84% 87% 78% 88% 98% 

(
)

55% 52% 76% 75% 29% 31% 45% 53% 91% 96% 
[...]
3) The National Medium Term Development Plan 2010-2014, The 1st Anniversary of The Jakarta Commitment PPT, 8 Feburary 2010 
4) Orientation on Development of Water Supply of Urban Areas and Industtial Zones in Vietnam up to 2025, 1929 Decision No 1929/2009/QD-TTg ,November 2009 
5) , , March 2010 
6) NATIONAL STRATEGIC DEVELOPMENT PLAN UPDATE 2009-2013, ROYAL GOVERNMENT OF CAMBODIA, NOVEMBER 2009 
7) Cambodia-Japan Water Works Seminar PPT, Ministry of Indutry, Mines and Energy, Mr. Tan Sochea, Director of Potable Water Supply Dept., December 2010 
8) National Water Policy(2002), Ministry of Water Resources, Government of India, April 2002 
9) Eleventh Five Year Plan(2007–2012), Planning Commission, Government of India, First published 2008 
10) Pakistan in the 21st Century Vision 2030, Planning Commission, Government of Pakistan Islamabad, August 2007 
11) National Environmental  Policy 2005, Ministry of Environment, Government of Pakistan 
12) Draft National Drinking Water Policy-2009, Ministry of Environment, Government of Pakistan 
13) PRO POOR STRATEGY for Water and Sanitation Sector in Bangladesh, Ministry of Local Government, Rural Development & Cooperatives Government of People’s Republic of Bangladesh, February 2005 
14) , , August 2010 
15) , , December 2008
16) Corporate Plan2007-2011(Fourth Corpolate Plan), Ministry of Water Supply & Drainage 







···················································································· 1

·············································· 1

··································································································· 2

···················································································· 3

································································· 3

··········································································································· 4

··········································································································· 5

··············································································································· 6



1.



2.



)



3.







1887 1950 40

20 3 31 1 2,436 1
2,780 97.4 163.0 m3/ 18



55 km
10.4 2006

1 1

1 OJT

2
1



JICA
 https://libportal.jica.go.jp/fmi/xsl/library/public/Index.html 

ODA

ODA JICA
ODA

ODA JICA ADB
ODA ADB



W



ODA

ODA JICA
ODA

ODA JICA ADB
ODA ADB

06 08 10 12 14 16 18 20 22 24 02 04 06



Table of contents

 General approach to water purification methods ·························································· 1

 Overview of water purification methods and targeted impurities·································· 1

 Selection of clean water flow ······················································································ 2

 Raw water turbidity and water purification technology results ····································· 3

 Rapid sand filtration method ······················································································· 4

 Slow sand filtration method························································································· 5

 Membrane filtration method························································································ 6



’

1. Introduction to Water Purification Technologies 
 General approach to water purification methods 

The water purification methods at water treatment plants are employed to turn raw water 
conveyed from a water source into clean water that meets the water quality standards for 
drinking water.  The total system at a water treatment plant composed of a combination of 
multiple processes, including rapid agitation, precipitation and filtration, targeting to remove 
undissolved materials such as suspended solids, and dissolved impurities.  The rapid 
sand filtration method is a widely used process in Japan. 

 Overview of water purification methods and targeted impurities 
Raw water for water service can be divided roughly into well water (shallow wells, deep 

wells), river surface water and water from dams, lakes and marshes.  Each has its own 
respective water quality characteristics.  For the raw water that is not very polluted, the 
general flow (rapid filtration process) is applied.  The process always performs coagulation, 
which quality affects sedimentation and the filtration performance.  In recent years new 
technologies such as membrane filtration and infrared-ray irradiation have been introduced 
to remove and kill chlorine-resistant pathogenic organisms and cryptosporidium that cannot 
be removed by the chlorine. 

A process of the rapid sand filtration method is basically coagulation-sedimentation, 
sand filtration and chlorine sterilization.  Floc and other fine particles that have flowed from 
the sedimentation pond are trapped by the filter media in the rapid filtration pond as the 
water passes downward through filtration sand.  In addition to simple “sieve separation,” 
sand filtration also has effects such as sedimentation and adsorption within the filter media, 
and particles smaller than the cavities formed by the filtration sand can also be removed. 

A process of the slow sand filtration method is oxidative dissolution through passing 
water slowly in a filtration pond at a filtration speed of about 4-5m/day, and trapping 
suspended solids by the layer of microorganisms (biological film) that proliferates on the 
surface of the sand strata. Like the rapid sand filtration method, this method is deemed to 
imitate as natural purification as no chemicals are used.  Because there is no cleaning 
mechanism, regular cleanings by scraping microorganism layer on the filter and sand 
replenishing are required to clear the clog. 

A process of the Membrane filtration is purification by filtering impurities contained in raw 
water by using a membrane with innumerable minute holes.  Membranes have various 
size minute holes, classified into categories such as microfiltration membranes (MF 
membranes), ultrafiltration membranes (UF membranes), nanofiltration membranes (NF 
membranes) and reverse osmosis membrane (RO membranes). 
Table Leading water purification processes and their advantages and disadvantages 
Water purification 

process 
Advantages Disadvantages 

1.Rapid filtration -applicable to a wide range of water 
quality (Can also be applied to high 
turbidity) 
-applicable to large-scale plants 
-Saving space 

-impossible to eliminate dissolved 
solids such as unusual odors and 
tastes 
(These can be handled by introducing 
advanced treatment facilities) 

2.Slow filtration -remove some unusual odors and 
tastes and ammonia 
-no chemical use basically  

-a large filtration pond area 
-difficult to eliminate turbidity 

3.Membrane 
filtration 

-remove suspended substances larger 
than a certain size 
-possibly automated facility 
-saving space, short construction time
-reduce quantity of coagulant used 

-high cost tendency 
-particular maintenance requirement 
(chemical washing etc.) 



’

2. Water Purification Technology-related Systems 
 Selection of clean water flow  

Points of this material 
Japan’s water supply system technology has been upgraded in 
response to various conditions 
This material Introduces basic matters (positioning) concerning the 
advanced technologies available in Japan 
Also it introduces facts, figures and other issues with regard to 
Japan 

Select water treatment method 

Rapid sand filtration method 

(Most frequently used) 

Review of general conditions for selection
 (1) Investigation of water quality 
 (2) Goal setting for water quality level 
 (3) Review at maintenance level

Slow sand filtration method 

(Used during diffusion period) 

Advanced treatment processes 

(Odors, strange smells/tastes) 

Membrane filtration method 

(Japan is dominant) 

Japan’s water service system can address various water service industry 
problems and issues by taking has advantage of experiences and lessons 
learned from numbers of practices. 



’

 Raw water turbidity and water purification technology results 

Table Turbidity Removal Process Group Selection Table ()

Source: Japan Water Research Center, Water Service Technology Guidelines 2010 

Note Figures shown in parentheses ( ) are the percentage of clean water systems using the process group that achieved 
the water purification water quality target level  

*1 Assumes replacement with the “Coagulation + Membrane filtration” process group when water quality is 15.0 or less 

*2 The above data assumes domestic systems in Japan and do not apply when slow sand filtration is introduced. 

: Other raw water quality and water purification technology results 
Chromaticit
y Note 1)  

Iron, 
manganese 

Unusual 
odor / taste

Ammoniac 
nitrogen Note 2)

THMFP Pesticides Remarks 

Slow sand filtration 
Coagulation-sedim
entation 

   ( ) Symbol in parentheses indicates 
result without pre-chlorination 

Floatation    ( ) Symbol in parentheses indicates 
result without pre-chlorination 

Rapid sand filtration ( )      Symbol in parentheses indicates 
result when coagulant is injected

Manganese contact 
filtration 

    

Membrane filtration 
(MF, UF) 

( )    ( ) Symbol in parentheses indicates 
result when coagulant is injected

Membrane filtration 
(NF) 
Biological treatment 
Powdered activated 
carbon 
Granular activated 
carbon (GAC) 

Chlorination during prior step 

Granular activated 
carbon (BAC) 

No chlorination during prior step

Ozone+GAC Note 3)

Ozone+BAC 
Evaluation symbols : Treatment effectiveness is extremely high 

: Treatment effectiveness is high 
: Treatment effectiveness is limited 

No symbol: Treatment no effective 
Note 1) Chromaticity is an evaluation for organic chromaticity. 
Note 2) Ammoniac nitrogen evaluation excludes removal effect from chlorine. 
Note 3) Ozonation is evaluated in combination with activated carbon treatment because use of granular activated carbon 

during the latter step is required. 

Default under Water 
Quality Standards 
2.0 NTU or less 

Target Level 1 
(Voluntary) 

0.1 NTU or less 

Target Level 2 (Voluntary) 
0.01 NTU or less 

Raw water turbidity
Low 

Not higher than 1.0 
Not required 

Coagulation + Rapid 
filtration 
(100%) 

Membrane filtration 
(100%) 

Raw water turbidity
Medium 

Higher than 1.0 but 
not higher than 5.0 

Coagulation + Rapid 
filtration 
(100%) 

Coagulation + Rapid 
filtration 
(100%) 

Membrane filtration 
(100%) 

Raw water turbidity
High 

Higher than 5.0 but 
not higher than 800 

Coagulation + 
Sedimentation + Rapid 

filtration 
(100%) 

Coagulation + 
Sedimentation + Rapid 

filtration 
(94%)

Coagulation + Sedimentation 
+ Membrane filtration* 

(100%) 
Coagulation + Prior filtration + 

Membrane filtration* 
(100%) 



’
3. Water Purification Processes 

 Rapid sand filtration method 
The rapid sand filtration method is a treatment 

process using a coagulation-sedimentation pond and 
rapid filtration pond.  The method can be applied to a 
fairly wide range of water quality changes and is 
currently the most typically used method, accounting for 
about 80% of annual water treatment volume. 

   

 Chemical 

agent

injection 

          

          Chlorination     

   
 Rapid mixing 

basin 
    

               

Raw 

water 

Holding 

tank

Coagulation 

basin 

 Chemical 

agent

sedimentation 

basin 

Rapid 

filtration 

basin 

Chlorination 

tank

Clean water 

reservoir 

Water 

supply 

            
(Distribution 

reservoir) 

 Rapid 

coagulation- 

sedimentation  

basin 

         

Figure Rapid filtration processing flow 

Points 
The most typically used method in Japan 
(Requires minimal space, can be utilized at large-scale water 
treatment plants) 

Appropriate coagulation depending on water quality is critical 

Photo: Oldest water treatment plant in 
Japan using the rapid sand filtration 
method (Kyoto, Keage Treatment 
Plant) *This water treatment plant 
was constructed in 1912. 
Treated volume: 99,000m3/day 



’
 Slow sand filtration method 

This method is based on a slow sand filtration pond 
and is used when the water quality of the raw water is 
BOD 2mg/1 or less and the coliform group is 
1,000MPN/100ml or less (when the raw water quality is 
comparatively good). 

   

 Chemical 

agent

injection 

   

Chlorination  

   

             

Raw 

water 
Holding 

tank

 Normal 

sedimentation 

basin 

 Slow 

filtration 

basin 

Chlorination 

tank

Clean water 

reservoir 

Water 

supply 

         
(Distribution 

reservoir) 

Sedimentation 

basin 

enabling 

chemical 

treatment 

     

Figure  Slow sand filtration water purification flow 

Photo:  Oldest water treatment plant in 
Japan using the slow sand filtration 
method (Tokyo, Sakai Purification 
Plant)
Treated volume: 315,000m3/day 

Points 

Water purification process used when the raw water quality 
is high (Because removal of suspended solids is difficult) 

Not suitable as a large-scale water treatment plant 
processing method because of the slow filtration rate 
(4-5m/day) and large filtration pond area required 



’
 Membrane filtration method

The membrane filtration method offers many 
advantages, including easy automated operation, 
space-saving filtration equipment and the ability to 
shorten construction time. 

Suspended substances larger than a certain size and 
bacteria can also be removed using this method. Finally, 
this system can be added to existing water treatment 
plants as an expansion system. 

In Japan some regions, where water sources are 
scarce, uses seawater as a water source. 

The reverse osmosis membrane method is typically 
used as a seawater desalination method and has been 
introduced because it offers the following advantages 
over more traditional methods: 
   1.Low energy consumption  

2.Ease of operation and maintenance 

When raw water contains odors, chromaticity or 
small amounts of organic matter or other impurities, 
methods such as slow filtration and rapid filtration have a 
limited ability to remove them.  For this purpose the 
typical method is to supplement the normal treatment by 
adding “advanced clean water treatment” that is 
effective in eliminating these components. 

The ozonation process is one advanced water 
treatment that began to be introduced on a broad scale 
from the mid-1970s as a means to remove unusual 
odors and tastes including moldy smells.  The process 
continues to be introduced in response to the demands 
of consumers for fresh tasting water and as a measure 
against trihalomethane, and currently this process is 
being used at more than 40 water treatment plants. 

Photo:  Membrane filtration system 
 (From METAWATER Co., Ltd. HP)

Points 

Can be operated automatically, enables space savings 

Short construction time, can be added to existing plants as 
expansion system 

Figure Example of upgrades from the rapid filtration method to the 
membrane filtration method

Photo: Ozonation plant 
 (Tokyo Kanamachi Purification Plant) 

<Traditional method>

<Membrane filtration method  Ex. 1> 

<Membrane filtration method  Ex. 2> 

Newly-built membrane filtration unit 

Membrane filtration unit installed as upgrade to existing facility 

Rapid mixing basin and flocculator  Chemical sedimentation basin  Rapid filtration basin 

Photo:  Interior of a seawater desalination facility
 (Okinawa Enterprise Bureau Chatan 

Water Purification Plant) 



1

1

1. Japan’s Water Supply System Technology

History 
Construction of Japan’s modern water supply system began in 1887 and has progressed rapidly since the 1950s.  Since when the water supply 

system covered more than 40% of population, it has helped enhance the sanitary environment, including a sharp drop in the number of sufferer 

from waterborne diseases.  As of March 31, 2008 the number of people using water service had reached roughly 124.36 million or 97.4% of a 

diffusion rate, and the total water supply volume has risen to about 16.3 billion m3/year (2006). 

Technologies and solutions 
Japan’s water service industry continues to supply water, while taking various environmental conditions into consideration.  The industry 

possesses advanced technologies including water treatment technologies, water supply control systems and measures against water loss, and by 

combining these diverse individual technologies is working to improve water service industry efficiency and enhance added value.

Measures
against 

Non-Revenue 
Water 

Water distribution
control 

Slow 
filtration 

Rapid 
filtration 

Small-scale & 
distributed water 

treatment facilities

Membrane 
filtration 

Total solutions

Higher water service fee income 

Effective use of water resources 

Energy-saving 

Effective use of water resources 

Lower chemical usage 

Shorter construction periods 

Efficient maintenance and 
operation 

Stable clean water quality 

Applicable to broad range of raw water quality 

Stable clean water quality 

Low-cost facility construction 

Stable clean water quality 

Figure: Relationship between diffusion of Japan’s water supply system and the number of 
sufferer from waterborne diseases (Source: Water Service Outline 2008) 

Photo: Japan’s water service ensures 
high quality drinkable tap water 
(Source: Tokyo Metropolitan 
Government, Bureau of 
Waterworks HP) 



2

2. Proposal for water leakage measures

 Background and Purpose 
 The climate change due to global warming causes an increase in risks of streamflow reduction and draught, 
leading higher need of water resource protection.   

 In water works field, one of the countermeasures is a water leakage prevention.  This leads to the increase 
in water charge collection rate and energy consumption reduction that are practical needs of many water 
works organization. 

 In Japan, a total length of water pipeline in Japan is approximately 
550,000 km and average water leakage rate is only 10.4% in FY2006. 

 An advantage of implementation of Japanese water supply system is in 
providing various and combined technologies from those advanced 
technology, human resource development to advanced equipment 
provision. 

Outline of Leakage Prevention 
Important aspect of continuous water leakage prevention activity is to run the below cycle simultaneously. 

Fig.1 Work flow of a leakage prevention cycle. 

- Target year setting 
- Work method review 

Expansion of target area 

- Supportive measures 
- Prevention measures 
- investigation of leakage cause 
- Pilot area implementation 

- Effect assessment 
- Comparison of planning and 

imlementation 

- analysis of water 
distribution and leakage. 

`- establishment of work unit structure 
- measuring equipment and maps 

preparation 

Practical implementation of leakage prevention  
Technology transfer for human resource development including OJT by local officer in pilot area is the 1st

step in the leakage prevention cycle. 

Installation of hardware and software is in expansion stage to the target supply area after 2nd cycle. 

Table:  practical implementation
item Implementation

 preparation Survey of present situation of pipe installation, and study of 
income and expenditure for the whole supply area 

 base survey study of income and expenditure for the whole supply area, and 
survey of current leakage prevention measure. 

 planning mid-long term planning of water leakage 
Target the pilot area 

 Implementation Implementation of leakage prevention measure on pilot project 
site.

 evaluation Implementation of leakage prevention measure on pilot project 
site.

1)Introduction

technology transfer 

2)Expansion 

Hardware
leakage prevention surveyor

Software
mapping system 
water distribution control 

system



3

Effect of leakage prevention measure 
Cost 
Reduction of total cost can improve business efficiency 
More cost reduction is possible in Japan  

Services
Improvement of water supply service 
Stable and purified water supply 
human resource development 

advanced technology such as leakage exploit technology 